














Door Wheel Assembly (2015 & Older)
1;15*"

# Description Part. No.

1 | Complete Door Wheel Assembly (20-1/4")(CWA2%0M0018884
1 | Complete Door Wheel Assembly (28")(CWA750) | IM0018879
2 | Welded Guide Assembly (WGA-1034) JM0018864
3 |2-1/2" USS Flat Washer (12-W-212) JM0018982
4 | Track Assembly (20-1/4")(TA-2014) JM0018861
4 | Track Assembly (28")(TA-28) JM0018860
5 |3/8-16 x 1-1/2" Gr5 Z SF Hex Bolt (161200) JM0001633
6 [Wheel Pin & Strap Assembly (WPS-250) JM0018871]
7 |1-3/8”" Roll Pin (138RP) JM0009896
8 | 11 Tooth Sprocket (11T40) JM0018872
9 | Galvanized Clip (GL-250) JM0002850
10| Spring (DS-250) JM0001688
11| Metal Clip (MC-250) JM0002851
12|3/8"-16 Gr5 Z Hex Nut (161850) JM0001707
13| 3/8"-16 x 1-1/4” Gr5 Z Hex Bolt (161160) JMO0016675

# Description Part. No.
1 [1/4"-20 x 1" Gr5 Z Hex Bolt (141G5B) JM0002095
2 | 1/4" USS Flat Washer (14-W) JM0003090
3 |.754 1D x .874 OD x .625 LG Bronze Bushing (BB-84M0009455
4 | Nylon Guided Rack Housing Weldment JM0030635
| "1 5 ]3/8"-16 x 1-1/4" Gr5 Z Hex Bolt (161160) JM0016675
d 6 |3/8"-16 Gr5 Z Hex Nut JM0001707
7 |Rack Track Guide (Scrubber Plate) (MC-250) JM0002851
8 [ Small Compression Spring (DS-250) JM0001688
9 [ Nylon Track Guide JM0029354
10| Flip Lock JM0029459
11| Keyway Washer JM0029454
12| 15 Tooth Sprocket - 3/4" Bore w/ Key JM0029455
13| Nylon Guided Rack Track 20-1/4” Weldment JM0030651
13| Nylon Guided Rack Track 27-1/2" Weldment JM0030634
14| Rack Wheel Weldment JM0028898
15| Stub Shaft - 3/4" x 4-1/8" with Threaded End JM0029440
16| Complete Nylon Door Wheel Assembly (20-1/4") | IM0030652)
16| Complete Nylon Door Wheel Assembly (27-1/2") | IM0029460

Inspection Windows
# Description Part. No.

1 |3/87-16 Gr5 Z Centerlock Hex Nut (161900) |JMO0001512
2 | Inside Window Brace (WB-4) JM0000253
3 | Outside Window Brace (WB-4B) JM0000256
4 |3/8-16 x 3/4” Gr5 Z Hex Bolt (161000) JM0001663
5 | Oval Window Grommet (112500) JM0002454
6 | Oval Window (IW-71212) JM0002455
7 | Inspection Window Kit IWK-1) JM0025752

36



Roll Tarp Assembly




# Description Part. No.

Roll Tarp Assembly

# Description

Part. No

1 |1” Square Tie-Down Tube (1050 through 1151) JM0021331 | |20 | 1/4”-20 x 1/2” Gr5 Z Hex Bolt JM0001481
2 | Tarp with Rivets (1050 through 1151) JMO0021336 | |21 | 1/47-20 x 5/8” Gr5 Z Hex Bolt JM0001479
3 | Tarp Stop Bracket JM0000187 | |22 | Front End Cap Plate (1050 through 1151) JM0000194
4 13/87-16 x 2” Gr5 Z Hex Bolt JMO0001510 | |23 | 1/47-20 x 2-1/2” Gr5 Z Hex Bolt JMO0001506
5 |3/8”-16 Gr5 Z SF Hex Nut JM0002152 | |24 |3/8”-16 x 1-1/2” Gr5 Z Hex Bolt JM0001659
6 | Arched Tarp Bows (1050 through 1151) JMO0000157 | |25 | 1 1/4” Square Roll Tube (1050 through 1151) JM0021334
7 | 1/4”-20 Gr5 Z SF Hex Nut JM0001630 | |26 | 1/4”-20 Gr5 Z Centerlock Hex Nut JM0001505
8 |1/4”-20 x 3/4” Gr5 Z Hex Bolt JM0001507 | |27 | 3/8”-16 Gr5 Z Centerlock Hex Nut JM0001512
9 | Tightening Lip (1050 through 1151) Front JMO0013654 | |28 |3/8”-16 x 1” Gr5 Z SF Hex Bolt JM0002092
9 | Tightening Lip (1050 through 1151) Rear JMO0013653 | | 29 | Crank Holder JMO0000164
10 | 3/16” Cable (1050 through 1151) JM0021408 | | 30 | 1/2”-13 Gr5 Z Centerlock Hex Nut JMO0001511
11 | Rear Arched End Cap (1050 through 1151) JMO0000172 | | 31 | Roll Tarp - Handle Hanger PP JTM0002967
12 | Rear End Cap Plate (1050 through 1151) JM0000169 | |32 | Roll Tarp - Handle Hanger Rubber Flap JM0002551
13 | Crank with Splined U-Joint (1050 through 1151) JM0019888 | | 33 | 1/2” USS Flat Washer JM0003082
14 | Yellow Cap JM0018963 34 |1/2”-13 x 1-1/4” Gr5 Z Hex Bolt JMO0001513
15 | Tarp Standoff JMO0001889 | | 35 | Upper Adjustable Bow Support 13” JM0021404
16 | 1/4” x 1-1/2” Self Tapping Screw JMO0001571 | |36 | Lower Adjustable Bow Support 277 (1050 through [ JM0021403
17 [ 1/47-20 x 1-1/4” Gr5 Z Hex Bolt JM0016673 1151)

18 | Tarp Nylon Riser JM0000196 | |37 | 3/8”7-16 Gr5 Z J-Bolt JM0001519
19 | Front Arched End Cap (1050 through 1151) JM0000195 | | 38 | Cable Clamp-Small JM0001514

Spring Return Assembly
# Description Part. No.

Spring Return Assembly

JMO0012965

2 | Spring Return Cable

JM0012981

#  Description Part. No.

1 | Auto-Logger 25° Wire Bundle JMO0015445
2 Rotation Counter Sensor Wire bundle JMO0015447
3 | Rotation Counter Mounting Bracket JM0015448
4 | Steel Sensor Target Screw Clamp JM0015450
5 Rotation Counter Sensor Extension Wire Bundle | JM0015452

38




Service / Maintenance Record

Date Description Notes

For any service instructions, visit our website at www.jm-inc.com

39



